" ) MOTORS

PARTS CATALOGUE

X-PEED 150
2006




INDEX

FRAME

SECTION FIG #
STEERING HANDLE ASSY F01
FR. & RR. SHOCK ABSORBERS F02
FR. & RR. WHEEL F03
FRAME F04
FUEL TANK F05
MIRRORS & SEAT F06
AIR FILTER FO7
MUFFLER F08
MAIN & SIDE STAND F08
ELECTRICAL F09
ELECTRICAL 2 F09
PLASTICS F10
PLASTICS 2 F11
BULBS F12

ENGINE
SECTION FIG #
CRANKCASE ASSY E01
GEAR BOX COVER ASSY E02
LEFT COVER ASSY E03
RIGHT CRANKCASE COVER ASSY E04
CYLINDER E05
CYLINDER HEAD ASSY E06
CYLINDER HEAD COVER COMP. EQ07
CRANKSHAFT & PISTON E08
ELECTRIC STARTING ASSY E09
VARIATOR COMP E10
STATOR ASSY E11
KICK STARTER ASSY E12
SHROUD COMP E13
REAR DISK BRAKE E14
CARBURETOR E15
OIlL PUMP E16




CONTENTS ENGINE GROUP
E01 CRANKCASE ASSY

E02 GEAR BOX COVER ASSY

E03 LEFT COVER ASSY

13 14 6 16 15

ememrorec e ) : = g -
— : on }553 o ®
= o0 - | W = B
A G 1 9 S LY
— B ——— 16
: Mo peg R uEA RN Il s uun
16 15 14 13 1211 190 8 7 6 s 3 7 5 U
4
EO05 CYLINDER E06 CYLINDER HEAD ASSY
8

S 1S}

1

E08 CRANKSHAFT & PISTON

E09 ELECTRIC STARTING ASSY

7 6

n =
*® -




E10 VARIATOR COMP.

E11 STATOR ASSY

E12 KICK STARTER ASSY

1

2
3
" W
5 i ; \ 14

" Lo = O =
A ‘.- - &
< \ q = -
‘?.. sl

E14 REAR DISK BRAKE

3

ﬁr” )

I | [« Yol o

1 5 6




CONTENTS FRAME GROUP

F01 STEERING HANDLE ASSY

F02 FR. & RR. SHOCK ABSORBERS

F03 FR. & RR. WHEEL

,@
OO'\

11
Y r.

Lif

oo
LTI AR T R,

-] LI}

=3

Q-

p

F04 FRAME F05 FUEL TANK F06 MIRRORS & SEAT
* 3 4 56 * D
2 = J S
= £l X 1 2 -
o ' é

F08 MUFFLER

F09 MAIN & SIDE STAND




F10 ELECTRICAL

F11 ELECTRICAL 2

F12 PLASTICS

R -
ETC I

— oo

e

o v "

“ - \ v .h'.‘ "

\o

~

F13 PLASTICS 2

F14 BULBS

AV
ol




EO0O1 CRANKCASE ASSY

REF PART NUMER DESCRIPTION QTY §

N
E1-1  [152QMI-001 CRANKCASE , R. 1 1
E1-2 |152QMI-002 TUBE,BREATHER 1 1
E1-3  [157QMJ-001 CRANKCASE COMP.,L. 1 1
E1-4 |152QMI-003 BUSH , REAR BUBBER 1 1
E1-5 [152QMI-004 BEARING , 6004 1 1
E1-6 |152QMI-005 OIL SEAL , 27x42x7 1 1
E1-7 _ [152QMI-006 BEARING , 6301 1 1
E1-8 |152QMI-007 BEARING , 6002 1 1
E1-9 [152QMI-008 OIL SEAL , 19.8x30x%5 1 1
E1-10 |152QMI-009 BOLT , FLANGE DRAIN 1 1
E1-11_|152QMI-010 GASKET 1 1
E1-12 |152QMI-011 BUSH , FRONT BUBBER 2 2
E1-13 |152QMI-012 SCREW , CAM CHAIN TENSIONER 1 1
E1-14 |152QMI-013 O-RING, 16x1.5 1 1
E1-15 |152QMI-014 TENSIONER,CAM 1 1
E1-16 |152QMI-015 CHAIN,CAM 1 1
E1-17 |152QMI-016 GUIDE COMP.,CAM CHAIN 1 1
E1-18 |152QMI-017 BOLT,STUD 2 2
E1-19 |152QMI-018 BOLT,STUD 2 2
E1-20 |152QMI-019 GASKET,CRANKCASE, R. 1 1
E1-21  |152QMI-020 PIN,DOWEL, 28x14 2 2
E1-22 |152QMI-021 BOLT,FLANGE, 6x50 2 2

Enlarged figure
next page



EO1 CRANKCASE ASSY




E02

GEAR-BOX COVER ASSY.

REF PART NUMER DESCRIPTION QTY | 8

(=]

N
E2-1  |152QMI-022 COVER,GEAR-BOX 1 1
E2-2_ [152QMI-023 BOLT,FLANGE, 6x28 3 [3 o
E2-3 |152QMI-024 OIL SEAL,20x32%6 1 1 § o '
E2-4 |152QMI-025 BOLT,FLANGE, 6x35 3 3 “ fmmo O h &
E2-5 |152QMI-026 GASKET,GEAR-BOX COVER 1 1 e T \ .
E2-6 |152QMI-027 PIN , DOWEL , ¢8x14 2 2 \
E2-7 |152QMI-028 IN.SHAFT,GEAR-BOX COVER 1 1
E2-8 |152QMI-029 BEARING,6204 1 1
E2-9 |152QMI-030 BEARING,6202 1 1
E2-11_[152QMI-032 COUNTER SHAFT COMP. K next page
E2-12 |152QMI-033 OUT. SHAFT,GEAR-BOX 1 1
E2-13 |152QMI-034 CIRCLIP,SHAFT 1 1
E2-14 |152QMI-035 OUT. GEAR 1 1
E2-15 |152QMI-036 BOLT,FLANGE, 8x12 2 2
E2-16 |152QMI-037 WASHER 2 2

nou

5



EO02 GEAR-BOX COVER ASSY.




EO03 LEFT COVER ASSY.

REF PART NUMER DESCRIPTION QTY §

N
E3-1  [157QMJ-002 GASKET , L. COVER 1 1
E3-2 |157QMJ-003 COVER,L. 1 1
E3-3  [152QMI-038 CLAMPER,BRAKE CABLE 1 1
E3-4 |152QMI-039 BOLT,FLANGE,6x40 6 6
E3-5 [152QMI-040 HOLDER,THROTTLE CABLE 1 1
E3-6 |152QMI-041 CLAMPER,CARB. DRAIN TUBE 1 1
E3-7  [152QMI-042 BOLT,FLANGE,6x65 2 2
E3-8 |152QMI-043 LEVER ASSY. KICK STARTER 1 1
E3-9 |152QMI-044 BOLT,FLANGE,6x22 1 1




E04

RIGHT CRANKCASE COVER ASSY.

REF PART NUMER DESCRIPTION QTY §

N
E4-1  [152QMI-044 CLAMPER 1 1
E4-2 |152QMI-045 OIL SEAL , 19.8x30x5 1 1
E4-3 [152QMI-046 BOLT , FLANGE , 5x12 2 2
E4-4 |152QMI-047 GAUGE , OIL SEAL 1 1
E4-5 [152QMI-048 O-RING , 18%3 1 1
E4-6 |152QMI-049 GASKET , R. CRANKCASE COVER 1 1
E4-7  [152QMI-050 PIN , DOWEL , ¢8x14 1 1
E4-8 |152QMI-051 COVER,R. CRANKCASE 1 1
E4-9 [152QMI-052 SCREEN,OIL FILTER 1 1
E4-10 |152QMI-053 SPRING,OIL FILTER SCREEN 1 1
E4-11  |152QMI-054 O-RING, 30%3 1 1
E4-12 |152QMI-055 CAP,OIL FILTER SCREEN 1 1
E4-13 |152QMI-056 BOLT , FLANGE , 6x110 2 2
E4-14 |152QMI-057 BOLT , FLANGE , 6x100 1 1
E4-15 |152QMI-058 BOLT , FLANGE , 6x95 4 4
E4-16 |152QMI-059 BOLT , FLANGE , 6x32 1 1
E4-17 |152QMI-060 BOLT , FLANGE , 6x35 1 1

Enlarged figure
next page



E0O4 RIGHT CRANKCASE COVER ASSY.

e
[ —
-J
op

9 10 11



EO5 CYLINDER
REF PART NUMER DESCRIPTION QTY §
&
E5-1 152QMI-061 GASKET,CYLINDER 1 1
E5-2 152QMI-062 PIN,DOWEL, ¢10x16 2 2
E5-3 157QMJ-004 CYLINDER COMP. 1 1
E5-4 [157QMJ-005 GASKET , CYLINDER HEAD 1 1
E5-5 [152QMI-063 WASHER 1 1
E5-6 [152QMI-064 BOLT,FLANGE, 6x12 1 1
E5-7 152QMI-065 TENSIONER 1 1
E5-8 152QMI-066 BOLT,FLANGE, 6x22 2 2
E5-9 152QMI-067 GASKET, TENSIONER 1 1
=
a
lif
;}"! ”/
1'; 4',
1L 2




E06 CYLINDER HEAD ASSY

REF PART NUMER DESCRIPTION QTY §
N

E6-1  [152QMI-068 SHAFT,IN. ROCKER ARM 1 1
E6-2 |152QMI-069 ARM COMP.VALVE ROCKER 2 2
E6-3 [157QMJ-006 HOLDER,CAMSHAFT 1 1
E6-4 |152QMI-070 SHAFT,EX. ROCKER ARM 1 1
E6-5 [152QMI-071 PLUG,SPARK 1 1
E6-6 |157QMJ-007 HEAD COMP.,CYLINDER 1 1
E6-7 [152QMI-072 PIN,DOWEL, ¢10x16 4 4
E6-8 |152QMI-073 BOLT,STUD, 6x32 2 2
E6-9 [152QMI-074 BOLT,FLANGE, 6x100 2 2
E6-10 |157QMJ-008 VALVE,EX. 1 1
E6-11  |157QMJ-009 VALVE,IN. 1 1
E6-12 |152QMI-075 CAMSHAFT COMP. 1 1
E6-13 |152QMI-076 OIL SEAL,VALVE 2 2
E6-14 |152QMI-077 WASHER 2 2
E6-15 |152QMI-078 SPRING,VALVE INNER 2 2
E6-16 |152QMI-079 SPRING,VALVE OUTER 2 2
E6-17 |152QMI-080 RETAINER,VALVE SPRING 2 2
E6-18 |152QMI-081 COTTER,VALVE 4 4
E6-19 |152QMI-082 BOLT,STUD, 6x62 2 2
E6-20 |152QMI-083 GASKET 1 1
E6-21 |152QMI-084 INSULATOR 1 1
E6-22 |152QMI-085 PIPE COMP.,IN. 1 1
E6-23 |152QMI-086 NUT,FLANGE,6 2 2

1112 31415

=) o
10

—_—

Enlarged figure
next page



E06 CYLINDER HEAD ASSY




E07 CYLINDER HEAD COVER COMP

REF PART NUMER DESCRIPTION QTY | 8

o

N
E7-1  |152QMI-087 COVER,CYLINDER HEAD 1 1
E7-2 |152QMI-088 PLATE,CYLINDER HERD COVER 1 1
E7-3 |152QMI-089 O-RING,CYLINDER HEAD COVER 1 1
E7-4 152QMI-090 SCREW, TAPPING, 4.2x8 4 4
E7-5 |152QMI-091 BOLT,FLANGE, 6x22 2 2
E7-6 |152QMI-092 JOINT,BREATHER TUBE 1 1

6 1 s




E08

CRANKCASE SHAFT & PISTON

REF PART NUMER DESCRIPTION QTY §

N
E8-1  [152QMI-093 CRANKSHAFT COMP. 1 1
E8-2 |152QMI-094 KEY 1 1
E8-3 [157QMJ-010 PISTON 1 1
E8-4 |152QMI-095 CIRCLIP , PISTON PIN 2 2
E8-5 [157QMJ-011 OIL SET COMP. 1 1
E8-6 |157QMJ-012 THE SECOND RING , PISTON 1 1
E8-7 [157QMJ-013 THE FIRST RING , PISTON 1 1
E8-8 |157QMJ-014 PIN,PISTON 1 1




E09 ELECTRIC STARTING ASSY

REF PART NUMER DESCRIPTION QTY §

N
E9-1  [152QMI-096 SHAFT,GEAR 1 1
E9-2 |152QMI-097 REDUCTION GEAR 1 1
E9-3 [152QMI-098 STARTING CLUTCH 1 1
E9-4 |152QMI-099 WASHER 1 1
E9-5 [152QMI-100 NUT , LOCK, 22x1, L. 1 1
E9-6 |152QMI-101 STARTING MOTOR COMP. 1 1
E9-7 |152QMI-102 BOLT,FLANGE, 6x16 2 2

\

2 \. ‘
/ ‘ ,

/ .
/ / .
F//‘ 4
3

Yo
/]




E10 VARIATOR COMP

REF PART NUMER DESCRIPTION Qry| g

o

N
E10-1_|152QMI-103 WHEEL ASSY.,R. DRIVE K
E10-2_|152QMI-104 BOSS,DRIVE FACE K
E10-3 |152QMI-105 FACE,DRIVE 11
E10-4 |152QMI-106 WASHER, 12 2 |2
E10-5 |152QMI-107 NUT, 12x1.25x10 2 |2
E10-6_|157QMJ-015 BELT,TEETH SHAPE K
E10-7 |152QMI-108 WHEEL ASSY_DRIVEN 11




E11 STATOR ASSY

REF PART NUMER DESCRIPTION QTY | 8

=]

N
E11-1 |152QMI-109 STATOR ASSY. 1 1
E11-2 |152QMI-110 BOLT,FLANGE, 6x20 2 2
E11-3 |152QMI-111 FLYING WHEEL COMP. 1 1
E11-4 |152QMI-112 FAN COMP.,COOLING 1 1
E11-5 |152QMI-113 BOLT,FLANGE, 6x18 4 4




E12 KICK STARTER ASSY.

REF PART NUMER DESCRIPTION QTY §
N

E12-1 |152QMI-114 SPINDLE COMP.,KICK STARTER 1 1
E12-2 |152QMI-115 SPRING, KICK STARTER 1 1
E12-3 |152QMI-116 WASHER 1 1
E12-4 |152QMI-117 PLATE , KICK RETURN STOPPER 1 1
E12-5 |152QMI-118 BOLT,FLANGE,6x14 1 1
E12-6 |152QMI-119 THE FIRST BUSH 1 1
E12-7 |152QMI-120 GEAR COMP. , IDLE 1 1
E12-8 |152QMI-121 PIN , CYLINDER 1 1
E12-9 |152QMI-122 SPRING 1 1
E12-10 [152QMI-123 SPRING , PRESS 1 1
E12-11 |152QMI-124 GEAR , STARTER 1 1
E12-12 |[152QMI-125 GEAR 1 1
E12-13 |152QMI-126 ADJUSTING WASHER 1 1
E12-14 [152QMI-127 THE SECOND BUSH 1 1

13 12 11 #
- &
14

= % 1 8 T

2 +==!_P0=
1 2 3 4 5

Enlarged figure
next page

[+]



E12 KICK STARTER ASSY.




E13

SHROUD COMP.

REF PART NUMER DESCRIPTION QTY §

N
E13-1 |152QMI-128 SCREW, TAPPING 4 4
E13-2 |152QMI-129 SHROUD COMP.,.BOTTOM 1 1
E13-3 |152QMI-130 SHROUD COMP.,UPPER 1 1
E13-4 |152QMI-131 COVER COMP.,FAN 1 1
E13-5 |152QMI-132 DUCT,COOLING 1 1
E13-6 |152QMI-133 CLAMPER , CABLE 1 1
E13-7 |152QMI-134 BOLT,FLANGE, 6x25 3 3
E13-8 |152QMI-135 CLAMPER , CARB. DRAIN TUBE 1 1

?

\

\

\




E14 REAR DISK BRAKE
REF PART NUMER DESCRIPTION QTY §
N
E14-1  |WY150T-3-224 RR BRAKE DISK 1 1
E14-2 |WY150T-3-225 REAR HYDRAULIC BRAKE ASSY 1 1
E14-3 |WY150T-3-226 RR BRAKE SCREW M8x25 3 3
E14-4 |WY150T-3-227 M16 NUT 1 1
E14-5 |WY150T-3-228 BUSH | 1 1
E14-6 |WY150T-3-229 BUSH II 1 1
E14-7 |WY150T-3-230 REAR CONNECTING BOARD 1 1
E14-8 |WY150T-3-225-1 RR. BRAKE LEVER 1 1
E14-9 |WY150T-3-225-2 RR. BRAKE HOSE UPPER 1 1
E14-10 |WY150T-3-225-3 RR. BRAKE HOSE MIDDLE 1 1
E14-11 |WY150T-3-225-4 RR. BRAKE HOSE LOWER 1 1
E14-12 |WY150T-3-225-5 RR. BRAKE PADS 2 1
E14-13 |WY150T-3-225-6 RR. BRAKE MASTER CYLINDER 1 1
1 1

E14-14

WY 150T-3-225-7

RR. CALIPER

Enlarged figure
next page



E14 REAR DISK BRAKE




E15 CARBURETOR
REF PART NUMER DESCRIPTION Qry| g
o
N
E15-1_|157QMJ-016 CARBURETOR ASSY. 11
E15-2 |152QMI-144 SCREW , AIR ADJUSTING 11
E15-3 |152QMI-145 SCREW , IDLE ADJUSTING 11

3




E16

OIL PUMP ASSY.

REF PART NUMER DESCRIPTION QTY §

N
E16-1 |152QMI-146 BOLT,FLANGE, 6x16 2 2
E16-2 |152QMI-147 SEPARATOR,OIL 1 1
E16-3 |152QMI-148 NUT,FLANGE,6 1 1
E16-4 |152QMI-149 CHAIN,OIL PUMP 2 2
E16-5 |152QMI-150 SPROCKET,OIL PUMP 1 1
E16-6 |152QMI-151 BOLT,FLANGE, 6x50 2 2
E16-7 |152QMI-152 PUMP ASSY.,OIL 1 1




FO1 STEERING HANDLE ASSY

REF PART NUMBER DESCRIPTION QTY §
F1-1  [WY125T-21-001 HYDRAULIC BRAKE ASSY 1 1
F1-2 [WY125T-21-002 CABLE , CUSHION 1 1
F1-3 [WY125T-21-003 FLEXIBLE SHAFT ODOMETER 1 1
F1-4 [WY125T-21-004 CABLE , THROTTLE GRIP 1 1
F1-5 [WY125T-21-005 WIRE ROPE , RR BRAKE 1 1
F1-6 [WY125T-21-006 FR BRAKE SWITCH 1 1
F1-7_ [WY125T-21-007 BOLT M8x30 2 2
F1-8 [WY125T-21-008 CLI[P FLEXIBL SHAFT ODOMETER 1 1
F1-9 [WY125T-21-009 HANDLE, L 1 1
F1-10 [WY125T-21-010 THROTTLE GRIP 1 1
F1-11  [WY125T-21-011 STEERING HANDLE 1 1
F1-12 [WY125T-21-012 BOLT M10x45 1 1
F1-13 [WY125T-21-013 NUT M10 1 1

3

SO 1O

4
@

T a
a

O O
11

Enlarged figure
next page

1 z
i
|
1
[
5
'
0
"



FO1

STEERING HANDLE ASSY

©
S

12

13



F02 FR. & RR. SHOCK ABSORBERS

REF PART NUMBER DESCRIPTION QTY %
F2-1  [WY125T-21-014 STEERING ITEM ASSY 1 1

F2-2 [WY125T-21-015 FR R SHOCK ABSORBER 1 1

F2-3 [WY125T-21-016 FR L SHOCK ABSORBER 1 1

F2-4 [WY125T-21-017 SHRINK RING,BEARING UP 1 1

F2-5 [WY125T-21-018 SHRINK RING,BEARING DOWN 1 1

F2-6 [WY125T-21-019 HOUSING WASHER,BEARING 2 2
F2-7  [WY125T-21-020 STEEL BOLL 45 |45
F2-8 [WY125T-21-021 BRACKET L,FRFENDER 1 1

F2-9 [WY125T-21-022 BRACKET R,FRFENDER 1 1

F2-10 [WY125T-21-023 SCREW M6x12 2 2
F2-11  [WY125T-21-024 BOLT M10x25 2 2
F2-12 [WY125T-21-025 RR SHOCK ABSORBER 1 1

F2-13 [WY125T-21-026 BOLT M10x40 1 1

F2-14 [WY125T-21-027 BOLT 1 1

Enlarged figure
next page



F02 FR. & RR. SHOCK ABSORBERS

2
1 3

é O & LT THEN 2

shillneasen— ¢



FO3

FR. & RR. WHEEL ASSY

REF PART NUMBER DESCRIPTION QTY §
F3-1-1 |WY125T-21-028-1 TIRE 120/70-12 2 2
F3-1-2 |WY125T-21-028-2 AIR VALVE 2 2

WY125T-21-028BK FR WHEEL BLACK 1 1
WY 125T-21-028PK FR WHEEL PINK 1 1
WY125T-21-028WH FR WHEEL WHITE 1 1
F3-1-3 WY125T-21-028BU FR WHEEL BLUE 1 1
WY125T-21-028YW FR WHEEL YELLOW 1 1
WY125T-21-028CH FR WHEEL CHROME 1 1
WY125T-21-028RD FR WHEEL RED 1 1
WY125T-21-0280R FR WHEEL ORANGE 1 1

F3-2 [WY125T-21-029 BRAKE DISK 1 1

F3-3 [WY125T-21-030 INSTALLING SCREW,BRAKE DISCO 3 3

F3-4 [WY125T-21-031 COUNTER 1 1

F3-5 [WY125T-21-032 FR. AXLE 1 1

F3-6 [WY125T-21-033 DISTANCE SLEEVE 1 1

F3-7 [WY125T-21-034 NUT M12 1 1

WY125T-21-035BK RR. WHEEL BLACK 1 1
WY125T-21-035PK RR. WHEEL PINK 1 1

WY 125T-21-035WH RR. WHEEL WHITE 1 1
WY125T-21-035BU RR. WHEEL BLUE 1 1

F3-8 r r
1 1

1 1

1 1

WY 125T-21-035YW

RR. WHEEL YELLOW

WY125T-21-03CH

RR. WHEEL CHROME

WY125T-21-035RD

RR. WHEEL RED

WY125T-21-0350R

RR. WHEEL ORANGE

Enlarged figure
next page



FO3 FR. & RR. WHEEL ASSY




F0O4 FRAME
REF PART NUMBER DESCRIPTION QTY §
F4-1 [WY125T-21-036 MAIN FRAME 1 1
F4-2 [WY125T-21-037 JUNCTION PLATE,RR SHOCKABSORBER 1 1
F4-3 [WY125T-21-038 NUT M14 1 1
F4-4 [WY125T-21-039 LONG DISTANCE SLEEVE,RR WHEEL 1 1
F4-5 [WY125T-21-040 SHORT DISTANCE SLEEVE,RR WHEEL 1 1
F4-6 [WY125T-21-041 BOLT M8x50 1 1
F4-7  [WY125T-21-042 BOLT M8x35 1 1
F4-8 [WY125T-21-043 CRADLE 1 1
F4-9 [WY125T-21-044 CRADLE SHAFT 1 1
F4-10 [WY125T-21-045 NUT M10 2 2
F4-11  [WY125T-21-046 BOLT M10x55 2 2
F4-12 [WY125T-21-047 MOUNTING PLATE DECORATIVE SHEET RR 1 1
F4-13 [WY125T-21-048 BOLT M6x12 4 4
F4-14 [WY125T-21-049 LOCK SET CUSHION 1 1
F4-15 [WY125T-21-050 BOLT M6x16 2 2
F4-16 [WY125T-21-051 BOLT , SIDE STAND 1 1
F4-17 [WY125T-21-052 NUT M8 1 1
F4-18 [WY125T-21-053 BOLT M8x16 1 1
F4-19 [WY125T-21-054 L BRACKET,RR FENDER 1 1
1 1

F4-20

WY 125T-21-055

RH BRACKET,RR FENDER

Enlarged figure
next page



F0O4 FRAME ASSY




FO5 FUEL TANK ASSY

REF PART NUMBER DESCRIPTION QTY §
F5-1  [WY125T-21-056 FUEL TANK 1 1
F5-2 [WY125T-21-057 FILTER 1 1
F5-3 [WY125T-21-058 GASKET 1 1
F5-4 [WY125T-21-059 FUEL SENSOR 1 1
F5-5 [WY125T-21-060 FUEL SWITCH 1 1
F5-6 [WY125T-21-061 BOLT M6x12 4 4
F5-7  [WY125T-21-062 CLIP 6 6
F5-8 [WY125T-21-063 GASKET 4 4
F5-9 [WY125T-21-064 SCREW M5x16 4 4
F5-10 [WY125T-21-065 OILPIPE | 1 1
F5-11  [WY125T-21-066 OILPIPE Il 1 1
F5-12 [WY125T-21-067 OILPIPE Il 1 1

Enlarged figure
next page



FO5 FUEL TANK ASSY
1 < 3 1 5

10 1



FO6 MIRRORS & SEAT

REF PART NUMBER DESCRIPTION QTY é

F6-1  [WY125T-21-068-R R. RR VIEW MIRROR 1 1

F6-2 [WY125T-21-068-L L. RR VIEW MIRROR 1 1
WY125T-21-071BK SEAT BLACK 1 1
WY125T-21-071PK SEAT PINK 1 1
WY125T-21-071GY SEAT GRAY 1 1

F6-3 WY125T-21-071WH SEAT WHITE 1 1
WY125T-21-0710R SEAT ORANGE 1 1
WY125T-21-071YW SEAT YELLOW 1 1
WY125T-21-071BU SEAT BLUE 1 1
WY125T-21-071RD SEAT RED 1 1




FO7 AIRFILTER
©
REF PART NUMBER DESCRIPTION QTY | S
~
F7-5 |WY125T-21-072 AIR FILTER ASSY 1 1
F7-6  |WY125T-21-073 NUTM6 2 2
F7-7  |WY125T-21-074 MOUNTING BOARD 2 2
F7-8 |WY125T-21-075 BOLT M6x20 1 1
F7-9 |WY125T-21-076 BOLT M6x25 1 1
F7-10 [WY125T-21-077 BOLT M6x30 1 1
17241-SA1-0000 AIR FILTER 1 1




FO8 MUFFLER

REF PART NUMBER DESCRIPTION QTY §
F8-1 |WY125T-21-078 MUFFLER 1 1
F8-2 |WY125T-21-079 RUBBER WASHER 2 2
F8-3 |WY125T-21-080 MUFFLER PIPE 1 1
F8-4 |WY125T-21-081 CLOSING RING 2 2
F8-5 |WY125T-21-082 BOLT M10x30 2 2
F8-6 |WY125T-21-083 GASKET 1 1
F8-7 |WY125T-21-084 CONNECTING BOARD 1 1
F8-8 |WY125T-21-085 NUTM6 2 2
F8-9 |WY125T-21-086 BOLT M8x20 3 3




FO9 MAIN & SIDE STAND

(L)
REF PART NUMBER DESCRIPTION QTY 8

N
F9-1 WY125T-21-087 MAIN STAND 1 1
F9-2 WY125T-21-088 SPRING, MAIN STAND 1 1
F9-3 WY125T-21-089 BUFFER RUBBER 1 1
F9-4 WY125T-21-090 BUSH 2 2
F9-5 WY 125T-21-091 BOLT M10x25 2 2
F9-6 WY125T-21-092 NUT M6 1 1
F9-7 WY125T-21-093 BOLT M6x30 1 1
F9-8 WY125T-21-094 SIDE STAND 1 1
F9-9 WY125T-21-095 HANGING BOARD,SPRING 1 1
F9-10 |WY125T-21-096 SPRING ,SIDE STAND 1 1
F9-11 |WY125T-21-097 BOLT,SIDE STAND 1 1

1 2 3
o ° I
“ 1




F10

ELECTRICAL

REF PART NUMBER DESCRIPTION QTY §
F10-1  [WY125T-21-098 METER 1 1
F10-2 [WY125T-21-099 FR TURNING LIGHT 2 2
F10-3 [WY125T-21-100 HEAD LIGHT 1 1
F10-4 [WY125T-21-101 NUTM10 2 2
F10-5 [WY125T-21-102 TAPPING SCREW ST4.8x12 3 3
F10-6 [WY125T-21-103 GASKET5 2 2
F10-7 [WY125T-21-104 TAPPING SCREW ST4.8x16 4 4
F10-8 [WY125T-21-105 SCREW M5x12 2 2
F10-9 [WY125T-21-106 NUTM6 8 8
F10-10 |WY125T-21-107 RR TURNING LIGHT 2 2
F10-11 |WY125T-21-108 TAIL LIGHT 1 1
F10-12 |WY125T-21-109 STARTING RELAY 1 1
F10-13 |WY125T-21-110 CDI 1 1
F10-14 |WY125T-21-111 HORN 1 1
F10-15 |WY125T-21-112 RECTIFIER 1 1
F10-16 |WY125T-21-113 FLASHER 1 1
F10-17 |WY125T-21-114 HIGH VOLTAGE WIRE BOX 1 1
F10-18 |WY125T-21-115 SREW M5x20 1 1
F10-19 |WY125T-21-116 BOLT M6x16 4 4
F10-20 |WY125T-21-117 GROUND WIRE 1 1
F10-21 |WY125T-21-118 POWER WIRE,STARTING 1 1
F10-22 |WY125T-21-119 CABLE 1 1

2 2

F10-23

WY125T-21-120

SIDE REFLECTOR

Enlarged figure
next page



F10 ELECTRICAL




F11 ELECTRICAL 2

REF PART NUMBER DESCRIPTION QTY §
F11-1  [WY125T-21-121 R GROUP SWITCHES 1 1
F11-2 [WY125T-21-122 L GROUP SWITCHES 1 1
F11-3 [WY125T-21-123 IGNITION SWITCH 1 1
F11-4 [WY125T-21-124 SWITCH FACE 1 1
F11-5 [WY125T-21-125 KEY 1 1
F11-6 [WY125T-21-126 FIX PLATE,CUSHION LOCK 1 1
F11-7  [WY125T-21-127 CUSHION LOCK 1 1
F11-8 [WY125T-21-128 LOCK ,SHIELD COVERT MIDDLE 1 1
F11-9 [WY125T-21-129 FIX PLATE,SHIELD COVER MIDDLE 1 1
F11-10 |WY125T-21-130 COVER,FUELK TANG 1 1
F11-11 |WY125T-21-131 BOLT M6x16 2 2
F11-12 |WY125T-21-132 TAPPING SCREW ST4.2x12 2 2
F11-13 |WY125T-21-133 SCREW M5x12 1 1
F11-14 |WY125T-21-069 BATTERY 1 1

Enlarged figure
next page



F11 ELECTRICAL 2

10




F12 PLASTICS
REF PART NUMBER DESCRIPTION QTY §
F12-1  [WY125T-21-134 LUGGAGE BOX 1 1
F12-2 [WY125T-21-135 SHIELD COVERT MIDDLE 1 1
F12-3 [WY125T-21-136 CAP 1 1
F12-4 [WY125T-21-137 BOLT M6x16 4 4
F12-5 [WY125T-21-138 TAPPING SCREW ST4.2x12 4 4
F12-6 [WY125T-21-139 TAPPING SCREW ST4.8x12 7 7
WY125T-21-140-BK FR. COVER BLACK 1 1
WY125T-21-140-BU FR. COVER BLUE 1 1
WY125T-21-140-CH FR. COVER CHROME 1 1
F12-7 WY125T-21-140-OR FR. COVER ORANGE 1 1
WY125T-21-140-PK FR. COVER PINK 1 1
WY125T-21-140-RD FR. COVER RED 1 1
WY125T-21-140-YW FR. COVER YELLOW 1 1
WY125T-21-140-WH FR. COVER WHITE
F12-8 [WY125T-21-141 DECORATION FR. COVER (CHROME) 1 1
F12-9 [WY125T-21-142 TAPPING SCREW ST4.8x16 12 | 12
F12-10 |WY125T-21-143 SCREW M6x16 1 1
WY 125T-21-144-BK BOTTOM SHIELD BLACK 1 1
WY125T-21-144-BU BOTTOM SHIELD BLUE 1 1
WY125T-21-144-CH BOTTOM SHIELD CHROME 1 1
F12-11 WY125T-21-144-OR BOTTOM SHIELD ORANGE 1 1
WY 125T-21-144-PK BOTTOM SHIELD PINK 1 1
WY125T-21-144-RD BOTTOM SHIELD RED 1 1
WY125T-21-144-YW BOTTOM SHIELD YELLOW 1 1
WY125T-21-144-WH BOTTOM SHIELD WHITE
F12-12 |WY125T-21-145 CLIP 6 6

Enlarged figure
next page



7 LI i
[EARL) 1
i 1 WE
veas
H

13
18

©

REF PART NUMBER DESCRIPTION QTY §
WY 125T-21-146-BK R. SIDE COVER BLACK 1 1

WY 125T-21-146-BU R. SIDE COVER BLUE 1 1
WY125T-21-146-CH R. SIDE COVER CHROME 1 1

F12-13 WY125T-21-146-OR R. SIDE COVER ORANGE 1 1
WY 125T-21-146-PK R. SIDE COVER PINK 1 1

WY 125T-21-146-RD R. SIDE COVER RED 1 1

WY 125T-21-146-YW R. SIDE COVER YELLOW 1 1
WY125T-21-146-WH R. SIDE COVER WHITE 1 1

WY 125T-21-147-BK L. SIDE COVER BLACK 1 1
WY125T-21-147-BU L. SIDE COVER BLUE 1 1
WY125T-21-147-CH L. SIDE COVER CHROME 1 1

F12-14 WY125T-21-147-OR L. SIDE COVER ORANGE 1 1
WY 125T-21-147-PK L. SIDE COVER PINK 1 1
WY125T-21-147-RD L. SIDE COVER RED 1 1

WY 125T-21-147-YW L. SIDE COVER YELLOW 1 1
WY125T-21-147-WH L. SIDE COVER WHITE 1 1

F12-15 |WY125T-21-148 RUBBER COVER 4 4
F12-16 |WY125T-21-149 TAPPING SCREW ST4.2x16 1 1
WY125T-21-150-BK TAIL SHIELD BLACK 1 1
WY125T-21-150-BU TAIL SHIELD BLUE 1 1
WY125T-21-150-CH TAIL SHIELD CHROME 1 1

F12-17 WY125T-21-150-OR TAIL SHIELD ORANGE 1 1
WY 125T-21-150-PK TAIL SHIELD PINK 1 1
WY125T-21-150-RD TAIL SHIELD RED 1 1
WY125T-21-150-YW TAIL SHIELD YELLOW 1 1
WY125T-21-150-WH TAIL SHIELD WHITE 1 1

F12-18 |WY125T-21-151 SCREW M8x30 2 2
F12-19 |WY125T-21-152 WING 1 1

PR
3 o
1 z
[ LTI
Tt

u

el B

g " ' &\

Enlarged figure
next page

5 16
ert e e
e e 8 &



F12 PLASTICS

2 3 . i
| L
TP IrT

11

10 _ 12

171‘7

TV 1 MR

4434

14

\ 15 16
l‘fT TeE BN
» ceee

17 18

c e n



WY 125T-21-172-PK

HELMET FORESIDE PINK

WY125T-21-172-RD

HELMET FORESIDE RD

WY125T-21-172-YW

HELMET FORESIDE YELLOW

F13 PLASTICS 2
REF PART NUMBER DESCRIPTION QTY §
F13-1 [WY125T-21-153 FR FENDER 1 1
F13-2 [WY125T-21-154 RR FENDER 1 1
F13-3 [WY125T-21-155 GASKET 12 112
F13-4 [WY125T-21-156 TAPPING SCREW ST4.8x16 4 4
F13-5 [WY125T-21-157 HELMET REARWARD 1 1
F13-6 [WY125T-21-158 SHIELD COVERT MIDDLE 1 1
F13-7 [WY125T-21-159 COVER, VIN NUMBER 1 1
F13-8 [WY125T-21-160 BATTERY COVER 1 1
F13-9 [WY125T-21-161 RR FENDER 1 1
F13-10 |WY125T-21-162 BOLT M6x12 11 111
F13-11 |WY125T-21-163 SCREW M5x1 1 1
F13-12 |WY125T-21-164 TAPPING SCREW ST4.2x12 2 2
F13-13 |WY125T-21-165 TAPPING SCREW ST4.2x16 3 3
F13-14 |WY125T-21-166 GASKET5 1 1
F13-15 |WY125T-21-167 FOOT PIATE 1 1
F13-16 |WY125T-21-168 FR LUGGAGE BOX 1 1
F13-17 |WY125T-21-169 RUBBER COVER 4 4
F13-18 |WY125T-21-170 BOLT M6x16 5 5
F13-19 |WY125T-21-171 GASKET6 1 1
WY 125T-21-172-BK HELMET FORESIDE BLACK 1 1
WY125T-21-172-BU HELMET FORESIDE BLUE 1 1
WY125T-21-172-CH HELMET FORESIDE CHROME 1 1
WY125T-21-172-OR HELMET FORESIDE ORANGE 1 1
F13-20 r y
1 1
1 1
1 1

WY125T-21-172-WH

HELMET FORESIDE WHITE

2 3
1
gere 8
1144
5 s T 8
fTTITT
PR LLAS

Enlarged figure
next page



REF PART NUMBER DESCRIPTION QTY %
WY125T-21-173-BK FR FENDER BLACK 1 1
WY125T-21-173-BU FR FENDER BLUE 1 1
WY125T-21-173-CH FR FENDER CHROME 1 1

F13-21 WY125T-21-173-OR FR FENDER ORANGE 1 1
WY125T-21-173-PK FR FENDER PINK 1 1
WY125T-21-173-RD FR FENDER RED 1 1
WY125T-21-173-YW FR FENDER YELLOW 1 1
WY125T-21-173-WH FR FENDER WHITE 1 1

F13-22 |WY125T-21-174 FR DECORATIVE SHEET 1 1

F13-23 |WY125T-21-175 TAPPING SCREW ST3.9%8 4 4

F13-24 |WY125T-21-176 TAPPING SCREW ST4.8x12 6 6

15

1
i 1.!1
Gnl
b 2 13 14
- trrl g

5 w B

1rrrvrrs

®ee e ; L]

L]

1-11'11'1‘
PRSI,

Enlarged figure
next page



F13 PLASTIC 2

11’1117

24



F14 BULBS

©
REF PART NUMBER DESCRIPTION QTY | S

~
F14-1 WY125T-21-177 HEADLIGHT BULB 12V35W 1 1
F14-2 WY125T-21-178 TURN LIGHT BULB12V10W 4 4
F14-3 WY125T-21-179 TAIL LIGHT12V5W 1 1
F14-4 WY125T-21-180 BRAKE LIGHT12V21W 1 1
F14-5 WY125T-21-181 LICENSE LIGHT 12V5W 1 1




